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Pediatric Fever 
This protocol is intended to assist EMS providers in reducing fever in the pediatric patients 
prior to arrival to the emergency department.  Fever is defined as a temperature of 100.4 
degrees Fahrenheit (38 degrees Celsius) or greater.  Emergency management of the 
febrile child involves an assessment to determine if any associated problems are present 
which may require emergency treatment.  

1. Follow General Pre-hospital Care-Treatment Protocol.
2. Pediatric patients (< 14 years) utilize MI MEDIC cards for appropriate medication

dosage.  When unavailable utilize pediatric dosing listed within protocol.
3. Obtain baseline temperature and document method used.

a. Children less 60 days old require a documented rectal temperature (including
time temperature obtained) prior to antipyretic administration.

4. Administer antipyretic according to MCA selection

5. Administer ibuprofen if child is over 6 months old, has not been given ibuprofen
(e.g., Motrin/Advil) or any medication containing ibuprofen (i.e., cold medication) in
the last 6 hours and is alert.

i. If patient’s weight is known, utilize that weight and MI-MEDIC for
dosing.

ii. If patient’s weight is not available, utilize length-based tape and MI-
MEDIC for dosing.

iii. If MI-MEDIC is not available, use dosing chart below.
OR 

6. Administer acetaminophen if the child has not been given acetaminophen (e.g.,
Tylenol) or any medication containing acetaminophen (i.e., cold medication) in last
four (4) hours and is alert, and:

i. If patient’s weight is known, utilize that weight and MI-MEDIC for
dosing.

ii. If patient’s weight is not available, utilize length-based tape and MI-
MEDIC for dosing

iii. If MI-Medic is not available, use dosing chart below.
7. If any question concerning alertness or ability to swallow, DO NOT ADMINISTER.
8. Dosing questions should be directed to online medical control.

MCA Antipyretic Selection 
(Must select at least one) 
☐ Ibuprofen (children > 6 months of age)
☐ Acetaminophen
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Children’s Elixir Dosing Table 
Child’s Weight Child’s Age Acetaminophen 

160 mg/5mL 
Ibuprofen 

100 mg/5mL 
3-5 kg  (6-12 lbs.) 0-2 mos. 1.25 mL (40 mg) DO NOT GIVE 
6-7 kg  (13-16 lbs.) 3-6 mos. 3 mL (96 mg) DO NOT GIVE 
8-9 kg  (17-20 lbs.) 7-10 mos. 4 mL (128 mg) 4 mL (80 mg) 
10-11 kg  (21-25 lbs.) 11-18 mos. 5 mL (160 mg) 5 mL (100 mg) 
12-14 kg  (26-31 lbs.) 19 mos.-35 mos. 6 mL (192 mg) 6 mL (120 mg) 
15-18 kg  (32-40 lbs.) 3-4 yrs. 7 mL (224 mg) 7.5 mL (150 mg) 
19-23 kg  (41-51 lbs.) 5-6 yrs. 9 mL (288 mg) 9.5 mL (190 mg) 
24-29 kg  (52-64 lbs.) 7-9 yrs. 12 mL (384 mg) 13 mL (260 mg) 
30-36 kg (65-79 lbs.) 10-14 yrs. 15 mL (480 mg) 15 mL (300 mg) 

Medication Protocols 
Acetaminophen 
Ibuprofen 

Protocol Source/References:  http://assets.babycenter.com/ims/Content/first-year-health-guide_acetaminophen_chart_pdf.pdf 


	4.1 MI MEDIC 1.27.23
	Pediatric Medication Emergency Dosing and Intervention Cards
	1. Obtain correct weight of the child
	a. If patient’s actual weight is known, use MI MEDIC card for that weight. (DO NOT CONFUSE POUNDS and KILOGRAMS)
	b. If patient’s weight is not known, use length-based resuscitation tape to determine the proper color zone.
	c. If a length-based resuscitation tape not available, use patient’s age to determine color of card to use. DO NOT GUESS THE WEIGHT OF THE CHILD.
	2. Select appropriate weight-based medication for intervention.
	3. Select the corresponding colored card
	4. Select desired medication from Cardiac Resuscitation or Medical Conditions
	5. ASSURE medication CONCENTRATION on hand is as specified on card
	6. Some medications should be diluted as instructed on card
	7. If dilution is required, follow steps to dilute entire vial of medication prior to drawing up final ml volume to administer.
	8. Confirm medication dose and volume to be delivered.
	9. Administer volume of medication as desired.
	10. Contact Medical Control for questions or concerns.
	NOTE: Some medication doses have been rounded for safety and ease of use for the prevention of medication errors. These doses may not exactly correspond with the mg/kg dose in the pediatric treatment protocols. The use of these rounded doses has been ...

	4.2 Childbirth and OB Emergencies 5.26.23
	1. Follow General Pre-hospital Care-Treatment Protocol
	A. If signs of newborn delivery are imminent, and there is no time to transport, prepare for delivery.
	E. Prolapsed Cord
	g. DO NOT ATTEMPT TO PUSH CORD BACK INTO THE PATIENT!
	G.  Multiple births
	a. Immediate transportation
	b. Multiple birth infants are typically small birth weight and will need careful
	management to maintain body heat.

	4.3 Newborn_Neonatal Assess_Resusc 12.30.22
	Newborn & Neonatal Assessment and Resuscitation
	Aliases: newborn assessment, newborn treatment, newborn resuscitation, neonatal resuscitation.
	Purpose:  Infants less than 30 days old are considered neonates.  This protocol is intended for assessment of newly born infants, and/or the resuscitation of newly born infants less than 30 days old.
	ASSESSMENT OF NEWLY BORN INFANTS
	1. History
	A. Date and time of birth
	B. Onset of symptoms
	C. Prenatal history (prenatal care, substance abuse, multiple gestation, maternal illness)
	D. Birth history (maternal fever, meconium, prolapsed or nuchal cord, bleeding)
	E. Estimated gestational age (may be based on last menstrual period)
	2. Immediate Assessment & Procedures
	A. Respiratory (R of APGAR)
	i. Assess rate and effort (strong, weak, or absent; regular or irregular)
	ii. Absent
	iii. Respiratory distress (grunting, nasal flaring, retractions, gasping, apnea OR no return of spontaneous breathing after stimulation.
	a. position airway (sniffing position) and clear airway as needed
	b. If thick meconium or secretions present suction mouth then nose
	c. Initiate ventilation with appropriately sized equipment and 21% oxygen (room air)
	B. Heart rate/pulse (P of APGAR)(fast, slow, or absent), auscultation of chest is the preferred method
	i. If heart rate >100 beats per minute
	a. Monitor for central cyanosis, provide blow-by oxygen as needed
	b. Monitor for signs of respiratory distress. If apneic or significant distress:
	1)  Initiate bag-valve-mask ventilation with room air at 40-60 breaths per minute
	ii. If heart rate < 100 beats per minute
	a. Initiate bag-valve-mask ventilation with room air at 40-60 breaths per minute
	b. Primary indicator of improvement is increased heart rate
	c. Only use minimum necessary volume to achieve chest rise
	d. If no improvement after 90 seconds, provide ventilations with supplemental oxygen (100%) until heart rate normalizes (100 or above)
	iii. If heart rate < 60 beats per minute
	a. Ensure effective ventilations with supplementary oxygen and adequate chest rise
	b. If no improvements after 30 seconds, initiate chest compressions
	1)  Two-thumb-encircling-hands technique is preferred
	c. Coordinate chest compressions with positive pressure ventilation (3:1 ratio, 90 compressions and 30 breaths per minute)
	d. Per MCA selection, consider intubation per Airway Management- Procedure Protocol
	C. Color/Appearance (first A of APGAR) (central cyanosis, peripheral cyanosis,
	pallor, normal)
	E. Muscle tone/activity (second A of APGAR)(poor or strong)
	3. APGAR score for witnessed deliveries, based on above assessment should be noted at one minute and five minutes after delivery.
	4. Prevent heat lost
	A. Maintain warm environment
	B. Keep infant dry and covered with dry blankets
	C. Keep infant’s head covered with infant cap
	D. Swaddle infant to mother skin to skin if infant is stable until transport
	5. For patient transport, refer to Safe Transportation of Children in Ambulances-Treatment Protocol.

	4.4 PEDIATRIC ALTERED MENTAL STATUS 5.24.23
	Pediatric Altered Mental Status
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	4.6 PEDIATRIC FEVER 1.27.23
	4.7 PEDIATRIC SEIZURES 5.26.23
	Medication Protocols
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	Glucagon
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	Naloxone
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	Purpose:  Infants less than 30 days old are considered neonates.  This protocol is intended for assessment of newly born infants, and/or the resuscitation of newly born infants less than 30 days old.
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	D. Birth history (maternal fever, meconium, prolapsed or nuchal cord, bleeding)
	E. Estimated gestational age (may be based on last menstrual period)
	2. Immediate Assessment & Procedures
	A. Respiratory (R of APGAR)
	i. Assess rate and effort (strong, weak, or absent; regular or irregular)
	ii. Absent
	iii. Respiratory distress (grunting, nasal flaring, retractions, gasping, apnea OR no return of spontaneous breathing after stimulation.
	a. position airway (sniffing position) and clear airway as needed
	b. If thick meconium or secretions present suction mouth then nose
	c. Initiate ventilation with appropriately sized equipment and 21% oxygen (room air)
	B. Heart rate/pulse (P of APGAR)(fast, slow, or absent), auscultation of chest is the preferred method
	i. If heart rate >100 beats per minute
	a. Monitor for central cyanosis, provide blow-by oxygen as needed
	b. Monitor for signs of respiratory distress. If apneic or significant distress:
	1)  Initiate bag-valve-mask ventilation with room air at 40-60 breaths per minute
	ii. If heart rate < 100 beats per minute
	a. Initiate bag-valve-mask ventilation with room air at 40-60 breaths per minute
	b. Primary indicator of improvement is increased heart rate
	c. Only use minimum necessary volume to achieve chest rise
	d. If no improvement after 90 seconds, provide ventilations with supplemental oxygen (100%) until heart rate normalizes (100 or above)
	iii. If heart rate < 60 beats per minute
	a. Ensure effective ventilations with supplementary oxygen and adequate chest rise
	b. If no improvements after 30 seconds, initiate chest compressions
	1)  Two-thumb-encircling-hands technique is preferred
	c. Coordinate chest compressions with positive pressure ventilation (3:1 ratio, 90 compressions and 30 breaths per minute)
	d. Per MCA selection, consider intubation per Airway Management- Procedure Protocol
	C. Color/Appearance (first A of APGAR) (central cyanosis, peripheral cyanosis,
	pallor, normal)
	E. Muscle tone/activity (second A of APGAR)(poor or strong)
	3. APGAR score for witnessed deliveries, based on above assessment should be noted at one minute and five minutes after delivery.
	4. Prevent heat lost
	A. Maintain warm environment
	B. Keep infant dry and covered with dry blankets
	C. Keep infant’s head covered with infant cap
	D. Swaddle infant to mother skin to skin if infant is stable until transport
	5. For patient transport, refer to Safe Transportation of Children in Ambulances-Treatment Protocol.
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